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Date Issued: 5/18/15

01-098 Brackets, Hardware, & Instructions
01-097 Color Box
01-068 Fishing Pole Holder
Componet Part#'s for 01-100 Fishing Pole Holder Assembly:

WARRANTY PARTS
EXPLODED VIEW DIAGRAM

01-100 - FISHING POLE HOLDER
FOR GENESIS150 REAR SEAT

01-100 - FISHING POLE HOLDER FOR GENESIS150
 ITEM # DESCRIPTION PART # QTY

1  Mounting Plate W01-68-1 1

2  Clamp Bracket W01-68-2 1

3  Hardware Pack W01-68-3 1

    M8 Flat Washer 4

    M8 Lock Washer 2

    M8 Hex Nut 4
3a     M8x70 Countersunk Phillips#3 2

3b     M8x50 Hex Head Bolt 2
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